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Before beginning assembly, please read these instructions thoroughly.
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@ Take care not to lose parts or screws etc. when performing

- . maintenance or replacing parts.
@ This instruction manual follows the model's order of assembly.

Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.
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fthic % X %% / ITEMS REQUIRED FOR OPERATION

EAT3IREOMRVICIE, +HEELTEZW,
CAUTION: Handle tools carefully!

7oev)—
ACCESSORIES

HIZTICRERIER
Tools required A
b 3
[ %y hcA->TWEIR ]
TOOLS INCLUDED TOOLS
BRBLYF WoIARYF

Hex wrenches

I

[
W W W oT235R@0T1236R () /01210
@ 9 vavoLvF

Shock Wrench /

B+FLYF 5
Cross Wrench

o[ il

WOT235R@)/ 0T236R@
avoLvF
Shock Wrench

Needle Nose Pliers

W/\U=
Scissors

W=y /X—

WAy 5—F+17
Sharp Hobby Knife

(/[ 7777777777

B+ R>A/5— (]
Phillips screwdrivers (sizes: S)

—F )

No.96154

KYOSHO AR v LY )L—
KYOSHO Special Glue

B EEH

Instant Glue

No.36219
SPFA 7Ty IY—<—
SP KNIFE EDGE REAMER

TARMIARET, EE1 ~15mmORBIFATESBIETT,
No need to pre-drill! Drills neat 1 ~ 15mm holes directly!

No.76001~76062

RERAIL—hF—

KYOSHO SPRAY COLOR

KT DBREICTIETERNBETT,
RETRETIAE AT L—%
) RELTWERIDOTTHALLEE W,
For painting the body, use Kyosho
paints for models!

2 F v X)L 2 H—REREEHE (7 O7R) Radio transmitter with at least 2 channels for 2 servos.

Q@ZDFvYNCTIE2FvYRIL2Y—HRD
TARDRETT,

@This kit requires a 2 channel radio
control set with 2 servos.

EESEICLTLREE W,

the transmitter.

@7 IRDEUR W, ZOMRICHEDA

@For more information on the transmitter,
kindly refer to the instruction manual of

No.82140 EPRX%—%—/\v77(4WD)

EP STARTER PACK (4WD)

@E(EH%: KT-231P

@5 KR-331

@ —7R:KS4031-06W

@777 RILT v ZWP Brush 45A
@tE—4=2—:G2X(20T)

@\ T —EHIARTZ—
@TX:KT-231P

ORX:KR-331
@SERVO:KS4031-06W
@ESC:/R)LT v AWP Brush 45A
@MOTOR:G2X(20T)

@Battery conversion connector

B ETANYTY—
Battery

No. ORI10350

4w bk /3v%2 NiMH 1800 (STD 5%
Rocket2 Ni-MH Battery 1800 (STD Plug)
WA JVINT— 2200 7.2V Ni-MH /\w 71—
MUSCLE POWER 2200 Ni-MH Battery
WA JVINT— 3000 7.2V Ni-MH /\w 71—
MUSCLE POWER 3000 Ni-MH Battery
W R JVINT— 3600 7.2V Ni-MH /\w 71—
MUSCLE POWER 3600 Ni-MH Battery
WA JVINT— 3600HV 7.2V Ni-MH / X\ 71)—
MUSCLE POWER 3600HV Ni-MH Battery

No. R246-8451B

No. R246-8452B

No. R246-8453B

No. R246-8454

ZRIARI2—B

Conversion Connector B

ERIARYZ—A
Conversion Connector A

No. R246-8402B
C-02BACFv¥—+—4.8-9.6V 1A
(Japanese Market Only)

FEATERY—R - REH - 7T X

Suitable servos,receiver,Battery & electric speed controlle}\

\
18~21mr/‘ﬂ< ‘
\

mr>7
Electric speed
controller

W Z{EH

Receiver

| AR
Battery

r\AAx
25mm
AN

90~140mm
\ \‘/

MAX
50mm
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Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.

However, be careful not to overly tighten TP screws as the threads may be
damaged.

ﬂ\\\\\\\\\\\\\\\\\\\\\\\m \\\‘\\\\\W O Correct

IRERRRNRNAY X Wrong
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This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

@/ |\ERER D B / OTHER HARDWARE

3x12mm E' X 3x12mm I ER 3mm TvI¥y—-Fvhk ESEUYVY 5.8mm EOR—IL
Screw F/H Screw Washer - Nut E-ring Pillow Ball

@ ff 3mm Dmmm:# 3mm @Smm 5mm Om
2mm | 12mm

(o

5x10mm A% )L - RXRF YV
Metal Bushing - Ball Bearing

O]

@t X DiESE / SCREWS
Schrauben / VIS / TORNILLOS

EX Frv7ER TIER TPEX Ty hER
Screw Cap Screw Flat Head (F/H) Screw Self-tapping (TP) Screw Set Screw

© (jummmw  Ejmmm [ i m




Screws / X VB

)

1-E025 x14
E-Ring(E2.5)
EVVY

1-E050 X1
E-Ring(E5.0)
EVT

A\

3
1-N3024 x4
Nut (M3x2.4)

a2y

H
1-N3033N x21

Nut (M3x3.3) Nylon
FybFa4oY

1-N4056FN x5
Nut (M4x5.6) Flanged Nylon
TybT73Y Fa0y

]
1-8563003 x3

Set Screw (M3x3)
tyhbER

ol
1-554004 x6
Set Screw (M4x4)

tyhbER

0T241@ x8
Cap Screw (M2x10)

FryTER

© [ jmum

1-522608 x19

(©

1-S32606H x11

Flat Head Screw (Hex/M2.6x6)

HSPR (AFR)

(©)

OT241@%5

Flat Head Screw (Hex/M2.6x8)

HSER (A\vIR)

© | s

0T241@®x2

Flat Head Screw (Hex/M2.6x14)

HSLR (AR)

O

1-833008H x16

Flat Head Screw (Hex/M3x8)

H$SLR (AWR)

(0]

1-S33012H x6

Flat Head Screw (Hex'M3x12)

HIER (A\YIR)

© ]

1-833015H x2

Flat Head Screw (Hex/M3x15)

HSLR (AR)

()|

1-S33018H x6

Flat Head Screw (Hex/M3x18)

HYIER (N\YIR)

@)U

0T242@ x4

Flat Head Screw (Hex/M3x45)

HSER (A\vIR)

© [

0T241® x8

()]

07242 @ x14

Flat Head Tapping Screw (M3x12)

IV TER

Oy i

01242 @ %6

Flat Head Tapping Screw (M3x16)

FIRVEVTER

(©) (m

1-S13005H x2
Button Screw (Hex/M3x5)
REVER (ANYTR)

Oll

1-S13008H x7
Button Screw (Hex/M3x8)
REAVER (NVIR)

Ol

1-S13010H x4
Button Screw (Hex/M3x10)
REAVER (NYIR)

(©) (prmay

0T242@x2

Button Head Tapping Screw (Hex/M3x8)

REAVAYEVTER

1-S23006F x2
Cap Screw(M3x6/Flanged)
TV IFrYTER

(s

0T242@/0TB246 @ x6

Flange BH TP Screw (M3x10)
TIVIREVRYEITER

@© (o

(0]

1-W300805 x6
Washer M3x8x0.5
Dy

©)

0T222@ x4
Washer M5x12x0.15
Ty v—

c=

92643 x2
Snap Pin 4mm
AFvTEY

=

92638 x5
Snap Pin 6mm
AFvTEY

Ol

Shield Bearing (3x6x2.5)
I=IVRRT Y

|

BRGO03 x2
Shield Bearing (4x8x3)
I=IVRRT) T

Ol

BRG001 x10
Shield Bearing (5x10x4)
I=IVIRT)VT

Ol

Cap Screw (M2.6x8) Flat Head Tapping Screw (M2.0x8)
Sore et OTB247Q@ x2 BRGO14 x4
i’ yTER YI2EVTER Sirllg(-:;d Screw (M2.6x4) Shield Bearing (10x15x4)
|| I @ ﬂjmm YoVERTVYT
1-822612 x2 0T242 O x6 @ H
Cap Screw (M2.6x12) Flat Head Tapping Screw (M3x6) OT241@ %6
FrvTER HS529EVTER Washer M2.6x5x0.5
V%
Rubber Parts, ETC / 5 /\—/\—Y. ZDft
ORGO3 x8
O-Ring (P3/Orange)
oYY PIFLY)
c ' 0T206B @ x1
2;321; F>’(a2d ORGO3BK x1 GearCongponge
S O-Ring (P3/Black) iyt
YUBTASIACLS | OTT243M@ x4 OTT4M@ x4
o (P3ITZv%) !
Pin Tire M 43x86x40mm Inner Sponge
AVF=ARY

0 | 2 Ehd
0T222 @ x4 r@\ ‘ >
O-Ring (805 4.5x1.5)

O‘l) ~/7 SiLIconE

#100cst| SIL0100 x1 96441B x1 SC246 x2
Silicone OIL #100 Sponge Tape(1x100x150) Bgttery Strap (16X200mm)
JVAVFAIH00 ARVIT-T NyTY=ZZv7

07227 x1

0T223 x4 0T253 x4 Belt
Diff Gasket Shock Gasket 12mm NIbh
TIARTYE 23y I AR M 12mm




Metal Parts / »%)U)X\—Y

OT237R(® /OT238R O x4
Seal Cartridge
J=bh—tUyY

Q]

OT237R@® x2
Shock Case S
2avyr—2AS

Q]

OT238R@ x2
Shock Case L
>avyr—AL

OTW123 @ x2
Front Shock Spring Medium Black
TJaVRRT)IT M T Ty

OTW124 @ x2
Rear Shock Spring Medium Black
VYRT)IMT Sy

0T239 x2
Front Shock Shaft
A= S2 A

O ([ [ ]

O [

0T240 x2
Rear Shock Shaft
Y>3y ov 7k

|

0T2155@ x1
Joint Collar
IV hT—

(1) O

0T216S® x1
Motor Guard Joint
R S e NVER O

T

0T225@ x1
Main Gear Shaft
A FYIHT b

O——

0T248 x2
Flange Shaft 3x26mm
TI70IV% T

Ol [

0T249 x2
Flange Shaft 3x30mm

0T203@ x1
Servo Saver Tube
H—Rt—N\—Fa1—7

N

0T203® x1
Servo Saver Spring
HF—REe—\-2TV5

{%

0T208 @ x1
Counter Pinion Gear
Vil Sl e 7

I

0T224@ x4
Diff Shaft
TIIRTH

© ([ Jrommm

0TB247@ x2
Pivot Screw
ERybRIU2—

0T208 @ x2
Spur Gear Crip
AN=Fv91)vT

O

0T212 x4
King Pin Flange Pipe
FIETISZIIINAT

Ol

0T225@ x1
Slipper Spring Guide
AyIN=2AT)G 4R

W

0T225@ x1
Slipper Spring
RyIN=RT) 25

O

0T225@ x2
Spacer 5x7x10mm
AN—H—

0T225 @ x1
Counter Gear Shaft
hova—FvIv 7 b

|

07221@ x1
Final Pinion Gear 32T
T7AFIVEZA Y+

0712210 x1
Diff Gear 53T
TIFY

0T221@® x1
Counter Gear
hova—Fv

7

0T222© x4
Diff Bevel Gear13T
FTINIVFY

o122 @ x4
Diff Bevel Gear10T
FINIVFY

oL 1]

0T222@ x2
Bevel Shaft
NIV T b

oL

0T208@® x1
Pin3x12mm
%

o1
072240 x4
Pin2x7mm
7

SC215 x2
Slipper Plate
R)yN=7TL—b

9

0TB246 @ x2
Driver Stop Washer
RIAN=AMy T Ty o~

OF

FA304-25 x1
Pinion Gear (25T-48P)
EAvEy

0T231@ x4
Drive Washer
RSATTv0—

072320 x1
Servo Saver Shaft L
=A==+ 7

©1

0T2320 x1
Servo Saver Shaft R
H—RtE—/\—=+ TR

@ Up

0T232@ x1
Saver Shaft Plate
t=N=24TTL—h

0T241@ %6
M2.6 Counter Sink Washer
HIVE—=2 )Ty —

on

01231 x4
Screw Pin (2x11xM4)
A1

©)(

SC240 x2
5.8mmxM2.6 Pivot Ball
5.8mmxM2.6 R hR—)L

©( Jmmm

SC241 x6
5.8mmxM3 Pivot Ball
5.8mmxM3ERY b R—)b

QD

oT232@® x2
Ball Nut S M2.6x4.8mm
R=IVFUES

Q0

SC242 x2
4.8mmxM2.6 Ball Nut
48mmxM2.6R— )b+

o0

W0201 x8
5.8 Steel Ball
58 AF-JViR-)b

|/ —

1%




Metal Parts / »%)U)X\—Y ‘
O (@]

o o |
072195 x2
Main Chassis (Silver) o 0
:Dﬂﬂﬂﬂﬂﬂﬂlﬂ A0 y— 5 o OO 5
07229 x2 0T214S X2
Front Wheel Shaft o Front Side Plate
70V bRA=IbY v T b IOV MARTL—h ()
oT2135 x1
Front Under Guard
CTmm S

0T230 x2
Rear Wheel Shaft
JYRA—=Ibov Tk

Ol 1)

0T217S @ x1
Front Shock Stay
AV 3VIRT—

0T233 x2
g@gﬁ /Sﬁt ;X|:’>4mm 02155 @1
7 Rear Plate L
DY 7L—hL
Ol=
0T247 x2
Flange Shaft 3x60mm
T70IV% T
0T217S®x1
© (I (T Rear Shock Stay
OT2349 X2 Y3y IR T—
Tie Rod M3x50mm
240y K
(@I 100 ) A1)
0T2185@x1 0T2155 @ x1
0OT234Q x4 Front Strut Plate Rear Plate R
Tie Rod M3x38mm TEVIRRSY R TIL— U¥TL—MR
240k
O (I I 5 © © 5
0T234@ x1
Steering Linkage Rod M2.6x36mm 0T218S®x1 0T235R@) /OT236RE x1
ATT7I)) =y K Front Sus Plate Shock Wrench 0T235R () /0T236R( x1
70 MRTL—b JavgLoF Shock Tool
2avyy—)b
\
0T228 x4 {
Swing Shaft }
A% T+ = o 0T226 X1
E;J Ladder Chain r/j
Fi—v °
QOO e ©
~O0 =
\ \“\ O, O O (. O @l
o
oM gmeM. gmwe o R .
nuckle Arm nuckle Arm Motor Guard ) 0TB247@ 1
FUOT—LL  FuIILT—LR A f—p Aluminum Roll Bar g;?égg,,aﬂ Front Roll Bar Plate
7Ib=0—)b\— O—JLr—JFL—h Jarvka—)b\=7L—k
Plastic Parts / 75 XF v 7 /53—
OT206B@ x1
@ @ @ Chain Cover\A
— © @) FI—VHN-A
2 | |
@)
0o O
J 0T206B ® x1
© Chain Cover B
© © © © o FI—VhI\—B
[@aw) @
o O \
o o " © O
0T220 x1 36105 @ x1 36105 O x1
Radio Plate Antenna cap Antenna pipe
A=t TYFFEvyT 7YFHAT




Plastic Parts / 7> XF v 7 I1\—Y

0T201 x2
Suspension Arm
YAV V3T - I

0T203 x1
Servo Saver
=R\~

0T1204 x1

Hub Carrier © 0 O BSYERHE Q O ©°
AVES UV O O
o3 0T207@ x1
g Bumper

07208 @ x2 0T208® x2 0T208@ x2
Sprocket Case 18T Pulley Case 32T Pulley Guide

T205 x1

Holder AT0y Mr—2A T—)—r—2 T=)=H4R
RIVE—
0T208@® x1
I ey
OT2068 x1 A
Chain Guide 0T208@ x1 01208 @ x1
FI—VH4AR Spur Gear 61T Diff Case
] ‘ 0T207@® x1 A TI7=A
MiniBumper
TNV

4

0T209 x2

Shock Piston

PELA Y 0T250 x1
Wing Stay

VAVIART—

OT210R X2
0TB246 @ x1 Shack Plastic Parts
Helmet Yayy 7518y
AJbAY R

OT2520R x1 © ©
Wing
2

0TB247-2 x1
Body (Orange/Javelin)
RTAFLIITIN)Y)

0TB247-1 x1
Body (Orange/Javelin)
KT (FLYIIPAN)Y)

(@
M OTB247-3 M
(@
OTB247-3 x1 OTH244SC x2 LA43 x3
Body (Orange/Javelin) 5sp Wheel 43mm Satin Chrome 5.8mm Ball End
K74 (FLVITRYY) SAR=YRA—)b43mm (B 7>7a—LAyF) RIVIVE




FIEY
Diff Gear

1-W300805

Plastic R
BAG @@;

Grease

Fett Graisse U=z

o220 AP Gease.
oT222® T Q‘éﬁ -
=P \ @ H
012220 //g N \ 1-W300805
| 01220 M3x8x0.5
Y\;@,]
| ‘\\
D! or—
oT224®
Pin2x7mm

012220

7aY ) VEVERDKSITHEKFIITET,
Assemble front and rear diff gears as per
diagram.

Of——

o2 e §
O-Ring (S05 4.5x1.5) :
oT224©®

77—
E Diff Pully ' N

woHTEFE!
Do not over tighten!

|
<
& Ol
01222@®
O-Ring (S05 4.5x1.5)
OT2249% &//2 \@
“ 2D SENK T, o L@E FI—VRSATOBEHEALELA,
e F

You have TWO options to choose from: Not used with chain drive.

N\ — |
NILRRS AT DIBE FI—YRSATDBE e I
Belt Drive Chain Drive

HHTEDOET 7RDBIZES ) 241 )L5000~3000053 5L TWVET, FRO NT
Use Silicon Oil 5000 - 30000 (sold separately) to your preferred setting.




FYRyIR

Gear Box
' BITEOHET, Fr—YRFSATDBEFERLELA-
LIl [nsert into hole. Not used with chain drive.

BRG007

%
0T208@®

BRG007

BRG014

BE! @EITER

or202@ Important! Note the direction

NIVNFI—V R4 TER e )
Choose Belt or Chain Drive Chain Drive FRONT

(0

N

FI—2DRAEEZRDLIIcY LET,
0T225@ RICvT b EBLET, Set the direction of the chain as per diagram.
Temporarily insert shaft through. L )

Fr—YRSATDBEFERLELA.
Not used with chain drive.

Y I EREET,
. Remove shaft.
"||||||||||||||||||||||||||||||||||||||||||||

01242 ®
TP F/H M3x16mm




FaYrNIVINY R

Front Bulkhead

BZ!

BEITEE
Important! Note the direction

oT2420
TP F/H M3x12mm

’(%a

/

01242 ©
TP F/H M3x16mm
01242 @
TP F/H M3x12mm
FSATHCE r " )
Drive Guide ROMEICEDEET,
Align as per diagram.
N J

g EER!
Do not over tighten!

3 B!
1 Note direction
Front end is marked

oT12068 €l

0T206B®

wOHTEFE!

Do not over tighten!
< oT2410
' TPEM
| ; oT2068 A1 M2xBmm

;> e SRR

/ Note direction

Front end is marked

10




U TL—hE—&—H—F
Rear Plate Motor Guard

EVIRDIKEILGESESICEY FLET,
Set so pin holes are horizontal.

92643

1-S32606H
R-Pin 4mm

FH M2.6x6mm

1-S33008H
FH M3x8mm

1-S33008H %

FH M3x8mm ~

0T21550

AV v—2
Main Chassis

)\ NY
oL/
©
1L
HOMEILEDEET,
Align as per diagram.

1-S33008H
FH M3x8mm

fHHTEEE!
Do not over tighten!

RIESHLET,
Temporarily tighten.

1-S13010H
BH M3x10mm

1-S33008H

FH M3x8mm %
\

NORRICEDES Y FLETD,

Note hole position is inside.

1-S33008H
FH M3x8mm

0T2155@

oo

1-813010H
BH M3x10mm

1-833008H RIEDHLET,
FH M3x8mm Temporarily tighten.

11




JaVk 78 —H—F
Front Under Guard

1-§22608
Cap M2.6x8mm

01241 © BE mEITER
FH M26x8mm & \ n Important!
| Note the direction
b &2 012410
ST § - 012620
Align holes. e g M3x8mm

RD&SIcty bLET,
Set as per diagram.

H—REe—/\—
Servo Saver

TIVEZJVIN—
Aluminum Silver
orze () —{0)
-
0T241
Washer H@\ |
M2.6x5x0.5mm @ o203
1-E050

MBI THEH
Assembled

- TIVZZIVIN—
012320 Q @ n Aluminum Silver

oT241Q H @
Washer
M2.6x5x0.5mm

§;
EHTEEE!
Do not over tighten!

12




H—RtE—N—=Uy
Servo Saver Link

UP

o232
Saver Shaft Plate

¥ 1%

/

=

01232@

B2

AN
oT241@
FH M2.6x14mm

MEITER
Important! Note the direction

m ZO0VMA R7L—F
Front Side Plate

T ERFE! N
Do not over tighten!  /;

]

01242 ®
TP F/H M3x12mm

|ﬂ 0T2410@

N2

@ H 0TB247@®
P Pivot Screw
OT241
012148 Washer M2.6x5x0.5

o241 @
FH M2.6x8mm

o420
TPFH
M3x16mm
01242 ®@
TP F/H M3x12mm
0TB247@© oT241Q
Pivot Screw Washer M2.6x5x0.5




Hooz—F+
Counter Gear

012250

SC215
Slipper Plate

SC216
Slipper Pad

FT7var NAINT—F—Z—EHED!

Recommended with optional high power motor.

SCWwWo021

HD

X2pcs

FE \EICEE
Important! Note the direction

Note direction of flange is set to outside as
, \per diagram.

BESEERDOLOICT TV IEMIcE Yy LET,

v 7 FOEE THDIAHLES,
Tighten to face of shaft.

-

0T225@

1-N4056FN

14

7yiN—ay R
Upper Rods

BE! BEITEER
Important!
Note the direction

oT2340®

14




H
1-N3033N
Nylon Nut M3

1-S33012H
FH M3x12mm

om0
TP FH @\‘\\\

M3x12mm

Front

]
124 /‘3
5

TRDRNICE Y FLET,
Set into lower hole.

H
1-N3033N
Nylon Nut M3

B

1-833018H
FH M3x18mm

YAV a3V 7—L4
Suspension Arm

m@\

72y hAyMIEEEGDEET,
Align to flat surface.

g ETR!

Do not over tighten!

T ETE!
Do not over tighten!

7oV bhYMCEEEDEET,
0T233 Align to flat surface.
M3x54mm

@) mi

15



70V N\TF)T - N
Front Hub Carrier

I 1-S13008H
BH M3x8mm

TV OEE TRDAHET,
Tighten until flush with nut.
. J

e
N\ \7‘7\‘ L
SC241
Pivot Ball i}
5.8xM3mm
oT204E1

0T231®
Screw Pin
2x11xM4mm

071229

1-S13008H
BH M3x8mm

Ry 07231 (2]
1-N3033N ol
Nylon Nut M3 “
BE! \EICER
Important! Note the direction

m TOVMF AR Y3V
Front Suspen5|on <— 1-S33015H X IEE ST TS

=21
w Do not over tighten! Use standard screw!

@ 1-E025
A E2.5Clip

AN
W\‘M\ |
=

\. 1-833015H
FH M3x15mm
-

- LB VER T EEE!
Do not over tighten!

Use standard screw!

0T248
M3x26mm

16




2Oy R
Tie Rod

0T234@©

Wwipg

m JRNTF T
Rear Hub Carrier
@ =o01m310
ﬁ Screw Pin
) 2x11xM4mm

7 BRG001
QU o 2B (O
oo | «@: 3 SC241
C)\ ' = Pivot Ball
< > 5.8xM2.6mm W

0T230

0T231Q®
Screw Pin
2x11xMdmm

]

N
BE! WEITER

Important! Note the direction

SC241
Pivot Ball
5.8xM2.6mm

17




REICEYLET MHTEER!
Set last and do not over tighten.

m U AR T3>
Rear Suspension

1-854004
Set Mdxdmm @(‘ )

I I

0T249

@ M3x30mm
\\\ AN\
\/;'Q\ ’\W\ﬁmx
P \p»& N\
O sss0t2m ) \
FHe M3x12mm )

BETERIEOKRICEY FLET,
Note the direction and set as
per diagram.

E25 Clip
- @)

ﬂjﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂ[ﬂ]ﬂﬂﬂﬂﬂﬂm 1-533012H /

FHe M3x12mm / \
.

LEXVERIHOTEFE! @
MEICERIROKICEY FLET, Donot over tighten! Use standard screw! & or2:4H e
Note the direction and set as (@» WM 1-854004
per diagram. = Set M4x4mm
BEICEY N LET DT EER!
Set last and do not over tighten.
m Ny F)—RILE—
Battery Holder
1-N3033N
Nylon Nut M3 1-S33008H
FH M3x8mm
@ Front %
&
v !
g
0T205E]
0T242®
O Nylon Nut M3 TP F/H M3x6mm .
0T205 DT ETR!
8 l\@ Do not over tighten!

012420
TP F/H M3x6mm

&
IN)EES Y RR—=NN=HELET
BETEEEDLET,

Removing rough edges with
sand paper is recommended. oT242Q
Flange BH TP M3x10mm

18




23 [ty

1-S33008H
FH M3x8mm

1-S13008H
BH M3x8mm

oT242®
TPFH
M3x6mm

1-S13010H g

o410
TPFH |
M2x8mm ) S

1-S33008H
FH M3x8mm

MEIR

Note direction. Flange on top

0TB246@
Driver Stop Washer

|

1-S13010H
BH M3x10mm

TIVIVNERICEYET

vy —)b
Shock Tools

®EEFTCLOOWANKT,
Insert all the way.
%53

Shock Gasket 12mm
-
(x4

OT237R®/ OT238RO

&
4
OT238RO

e

N

4
o

Take off

0T235R@/ OT236RO

oT210RE]

1-832606H

0T235R@/ OT236RO

LI

19




25

TavIERA Y
Shock Pistons

Rear B\

Long one

’

%@
A

oT209Kl

1-E025 @/
E25 Clip l

ot200E1

Rear EW“/
Long one

o 322,00

Front &7

P
@/QQ o ™
/% Y om0l (:WVQ/\

(27 M OBEDEEThUABET,
Insert shaft to the step.

0T240

X2

Short one

071239

0. |
T210R
2 0

f
&0
%

01210RHA

o200

%
oT210RA < 9

s BECEEIEOEIICT TV IBREIBYET,
Note direction. Flange is on inside.

SILICONE SHOCK OIL

#100cst (75ut)

707 DH 2 mmAR—Y—REICEANE T,
Insert 2mm spacer inside for Front Shock only.

SIL0100

m:/awww
Shock Oil

EVNG BWA

Long one

Rearx2 Frontx2

ZDTZAVDECAETHAIVEANKT,
Fill oil to this line.

YT ERBECRUAHRD LA IV EREE T,
Insert shaft all the way and remove excess oil.

@EKRLY N7y 17OV MAUYCER M /CY) VA AIL1 00,
JUyTOVWI—RTIERIEEEBER M) OV F AL
200—350fHTEXT,

@Basic setup. Use silicon oil 100 for Front A and Rear B pistons.

For high grip surfaces, use B piston on front and rear with
Silicon oil 200-350.

20




|

OT210RI L
oT210RER

23y IRTIYG
EENHYET,

Shock Springs

There are left and right.

1-822608
CAP M2.6x8mm

N

Rear

20 )00

1-822608
CAP M2.6x8mm

| %

Front

X2

4

<

21

[sp)
NM
=

>
MN

[
D o
zZ =
< =

L

or210rRE

2mm)FE5EF2

(

Raise 2mm collar.

5_

Vsl
Do not over tighten!

WO ETER!

Nylon Nut M3




m 70> RN IN— RXESC
Front Bumper RX ESC g

oT242 @
TP F/H M3x12mm

of

A
| VA
\‘ ‘ ﬁ / REMII T AIE, BB E
B g ROAIBICEDEET BT BRERICIOTIIVEIT I IR 2,

Align receiver mounting FLLETERICED TORDHBAZICHR > TIIEEY,
position to rear section Bending not required with all receivers.

R as per diagram. Check your R/C system instruction manual for details.

i\ J

1-853003
8

(1361050
+9

RO&SIcFr+EBLES,
Pass antenna through as per diagram.

96441B
mET—7
Sponge Tape (Double sided servo tape)

22




)] 27702 79F 2770 s Rz a—bSVEREL Y RERORITY KA ERUMIET.
Steering Servo Make sure Steering servo is in neutral position before installing servo horn.

1-S33008H
FH M3x8mm

H—RTA =N\ T —IRENTWNESEBELE T,
Arrange so servo wire is not caught by battery.

Al 98
N ©
%47—2!] @

H
1-N3033N x2
Nut Nylon M3

1-832606H
FH M2.6x6mm

SEhFLA
Not Inclued

1-522608
01203l Cap M2.6x8mm

© N)- 01203 ig T
(O SANWA . JR 01234 @ -
————— KO SC242 P <
£ 0 g , y | e
HITEC Y—RT7—LHBABTL—h
> cFsTsmaoteaom Ol D ( H H
I —— 0T203H H—RAR—H—ZEALE A, o
@ » 7 FUTABA If servo arm interferes with radio <L BE| BECES
= KYOSHO plate, OTB247-2 B servo spacer . Important! Note the direction
\_ ) isnotused. SC242 J
Al \°—=F’\" ' ~N
Spur Gear

BEISEFRIRDORICEY MLET,
Note the direction.
Set as per diagram.

BRG003

23



FYOBITHIRA DT E@MZEDOTCEELET
Tighten the screws with one sheet of paper inserted between both gears.

YEDTIRHFFES, -
Use small amount of grease.

1]
1-853003
, SSM3x3mm

V-

1-S23006F —
Cap Screw M3x6mm Flanged -

nnnnnn

FA304-25
Pinion Gear (25T-48P)

ORG03BK R-Pin 4mm
O-Ring P3 Black

33 [N

Py
OTT243M @

OTH244SC

2AYOIDIMANCIZZERICEY FLET,
Set with tire logos on outside.

OTT243M®




i e 1
Wheels

|

1-S13005H
BH M3x5mm

P11 Bl CiRIESLIEER

Screws that were
temporarily tightened 1-S13010H
atP11 B BH M3x10mm

01B247-3A4

1-13005H
1-S13010H BH M3x5mm
BH M3x10mm

P11 B TRIE®LIER
Screws that were temporarily
tightened at P11 EX.

1-N4056FN
Nylon Nut M4

Battery

N

FT23voa— AT Ny T — ERTEBRA/ VT ) —H 4 W48 X L100x H2 5 mm)

Optional short-type battery (max size: W48xL100xH25mm).
@

T ¢




36 Jyo—)Lr—o
Rear Roll Cage

oTB247-11

\
OTB2:

[

1-822612
Cap M2.6x12mm

1-S22608
Cap M2.6x8mm

O

w%n
&
m =
- G
~
OTB247-1 E/

1-822608
Cap M2.6x8mm

oTB247-2E1

ooy |

1-S22608
Cap M2.6x8mm

1-522608
Cap M2.6x8mm
3 7 DAY
Wing
AN 1-S33012H
FH M3x12mm

BE! mEITER
Important! Note the direction

OT2520R

=9

92638
R-Pin 6mm

26




38 A ra—r—y
Main Roll Cage

01824721

1-S32606H
FH M2.6x6mm

1-S22608
Cap M2.6x8mm

o1B247-2F1

o m

1-832606H

FH M2.6x6mm

¥

1-S32606H
FH M2.6x6mm
54749
1-S32606H 0TB247Q®

FH M2.6x6mm

ot247-2
1-522608
Cap M2.6x8mm

OTBZA7

1-S22608
Cap M2.6x8mm

0TB247@
PH M2.6x4mm

27




30 (AN

Paint Decals

ESIETCHRDEAL—RICEENE T,

Apply in numbered order for best results.

Use spray for polycarbonate.

0TB246©

RUA—RAXTL—&HBHENEEL,

SFFEhE Ao
Not included.

0TB247

SAND SUPER
SAND SUPER
KYO!

m KYOSH
JAVELIN = *
JAVELIN |25

AL =
i :
110BUGGY RADIOCONTROLOFFROADRACECAR UK o e

FoAN=/"Fv/E—
Driver / Canopy

MEITSLCT
Y hLET,
Cut as required.

& 0T242@ / OTB2A46O
F BH TP M3x10mm

92638
R-Pin 6mm

28




FI—> DI m UYNT b —1 O

Rear Toe Adjustment

Adjustment of a chain

“ RDESITEEH0AD R % B

Fr—OERYERAELET,

Chain tension can be adjusted by loosening
a total of 10 screws as shown in diagram.

(1R%8)

(Standerd)
AEHEEBACSBEI AR FI— V% *Mn&sSlcw—rH7or rRAlicty b
§E®T<T£$L\_o . 0ZAVIELAHIESAVIR +2EZA V2K (1Z4)
If adjustment limit has been reached, *Position with mark inside front as per diagram.
remove one chain. No Line: 0°, 1 Line: +°, 2 Line: +2°
4*#ZE / EXPLODED VIEW

1-532606H

o18247()

"0}
o )
w

1-532606H

1-522608

) ots247-1H
0 / 1-522608

018247381

oB2472B 1555608

oT8247-2M

\1»532606H

0TB247-1

o18247-3H

29




4#%E / EXPLODED VIEW 1-533008H

1—N3033N\

012320 —

N
on42@

1-N3033N—@

T203[§ —
"”’;l 9
\O) 1-S33018H

o1B246@ 012420

1-N3033N
A %/ e
ot210RHl

1-N3033N

N N\
N

c}zaze

. e o1241Q - 31050
é = é 7 © vvozo1 0ot233 1-55300383
on241@ e o340 -
OT241G£(1£ E Wo201—C) M Lhd3 o
5 36105 —
ﬂonm (4] s xmys

7 WO0201 LA43

D
)i
F» N @

WO0201

1-533012H—
? OT214S—( <

LA43
01212 34 ~513008H

=~ omni@® onn® \@ o12185@
2 \@ BRGOOT \

i o ==
N 07229

e BRGOO1

) ot204[d

N
QE o0 0T2195 1 -554004/m

ona@ .
o241
oT8247@ ot @ on2155@ ot2051 17N4056FNOT225@ (R
N . m @ N A\$ ‘ 1-532606H
1\ \ N
B 3 N B

01225@ &)
B 1-N3033N

1-533008H

1-N4056FN o048 1-E025

01249 01247

om242@

30




4% / EXPLODED VIEW

or202H
2028

BRG0O1

o 1241 ® 012068 (®

01208@)
01208@)
=

BRG007

o1241(®)

ot2068E1 @

om202E

BRGO14

1-W300805

012220 /
on2@
012220

o1222(d 1-W300805

o

012220

onee@® BELT

o1208(d)

BRGO14

32




Rear
ST T T Tt TT T T T T T T T ~
/ or2iorEA/E
(OT2s6R B
! HE 1522608 ~=—= |
! I
i i :
! |
| |
| ! ! OTW124@:
! |
| i I
| i I
| ( > |
| i I
| i |
| | | |
1 i 1
! ik |
! I
| i S ’
|
| | |
I : ! 01238R @ 2 !
! |
| | |
I oT237R @ ! ! !
| i I
| i I
| i I
| i I
' | |
| & 1E025 ik @105 |
I ) | -
L AGe)—onoll o |1 o CE3—onol |
! &—1-E025 OA o OC/ 1-5025 :
| S oni0H o ! LR D0 €=y om0l |
! I —
= ! = S !
| or209l = — ORGO3 !
I — I !
| = |
| o ORGO3 ! | ©——onol !
I =) |
! ©——onwd 5| CO—omss
| o I
@ )7 © |
| 07253 | | OT238R®|
[ - ' '
N—r] ! \
! =) 01237R () | ! |
: i \ :
! |
| ik ot240 |
| oT239 ! : !
| i I
! ik |
I o
| |
| &——omnirH ! ! &——omnirH !
! |
| i I
! @omor{ ! ! @—OTNOR !
| I I
| S | © !
! S)——orn210:H ; : @ or210RE |
\\ _____ ’ _______________ 4 \\______________ ________ 4
ﬁ% 01225@
or216s @ 1-523006F
o125 @ /
FA30425" g sC2is
1-553003 ® or2065@
0T208

Gear Ratio Chart ORGO3BK

Pinion Pinion @ /
16T 14.43 24T 9.62 Vi o
17T 13.58 25T 9.24 |<Kit std | BRG003
18T 12.83 26T 8.88
19T 12.15 27T 8.55
20T 11.55 28T 8.25
21T 11 29T 7.96
22T 10.5 30T 7.7
23T 10.04 31T 7.45
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JAVELIN Parts List

BRG001

Ol

BB 5x10x4mm x4pcs

BRG002

BRGO003

BRG007

Ol

BB 3x6x2.5mm x2pcs

BRG014

‘ |:| @ x2pcs
O x8pcs

BB 10x15x4mm x2pcs

%j] © m

SS M3x3mm

Pinion Gear
(25T-48P)

x10pcs
0O-Ring P3 Orange

ORGO03BK

Ol

x10pcs
0O-Ring P3 Black

&

(OT205] (2502712

BRGOO1
BRG002
BRGOO3
BRGO07
BRGO14
BRG100
FA304-25
LA43
ORG03
ORGO3BK
0T201
0T1202
0T1203
01204
OT205

Shield Bearing(5x10x4)4pcs
Shield Bearing(5x8x2.5)4pcs
Shield Bearing(4x8x3)4pcs
Shield Bearing(3x6x2.5)2pcs
Shield Bearing(10x15x4)2pcs
Diff.Thrust Bearing

Pinion Gear (25T-48P)
5.8mm Ball End(12pcs)
O-Ring(P3/Orange)10pcs
O-Ring(P3/Black)10pcs
Suspension Arm (OPTIMA)
Gear Box (OPTIMA)

Servo Saver (OPTIMA)

Hub Carrier (OPTIMA)
Holder (OPTIMA)

* FOR JAPANESE MARKET ONLY.
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e 2l {E)
J=IVRNT) 5 (5x10x4)4 A 1000
J—=IVRRT) 27 (5x8x25)4 A 1000
J—=IVRRT 7 (4x8x3)4 A 1000
J—URRT 4 B3x6x2.5)2A 700
= JURART 4 (10x15x4) 2A 1200
TIRZAMTYVG(A) 400
B %Y (25T-48P) 300
R=IVIVR580(12A) 300
0UVF (P34 L) 10A 200
0YVJ(P3/7Zv7)10A 200
YAV YAV T—L (A TT4R) 500
FYRYIR A TT14) 600
=Rt N\—= (FTT4) 600
NTFH)T (ATT4%) 700
RIVEA—(FTT43) 1000

0T206B

e

0oT207

(a)

COO () mme ()OO0

O

9] hJ

© x2pcs

CAP M2x10mm x8pcs

E2.5 Clip

¥

0T210BK

0T206B Chain Guide (OPTIMA/for High Ratio)
0T1207 Bumper (OPTIMA)

0T208 Diff Gear Case & Pulley (OPTIMA)
0T209 Shock Piston (OPTIMA)

OT210R Shock Plastic Parts (Red/OPTIMA)
OT210BK  Shock Plastic Parts (Black/OPTIMA)
om21 Knuckle Arm (OPTIMA)

0T1212 King Pin Flange Pipe (OPTIMA)
0T213S Front Under Guard (OPTIMA)
0T214S Front Side Plate (Silver/2pcs/OPTIMA)
012155 Rear Plate (Silver/OPTIMA)

e il {E)
FI=VHAR FTTARINLYASE) 1100
NYIN=(FTT4R) 600
TIFY =287\~ (FTT4<) 1400
JIVIERN (AT T4R) 400
AV TIN=Y (L RIFTT4R) 400
2AVITIN=Y (TZ90IFTT4%) 400
FTYINT =LA TT4R) 900
9V TSIIINAT (A TTAR) 400
OV NV A—R N4 T743) 700
70V MA R TL—b IVN=/FT743) 1000
DY TL—k IWN=1FT747) 1800




JAVELIN Parts List

0T216S 0oT217S
® ©

—

Q00 o o [

© [a) ©

O e}

)
0T218S
Om®
FH M2.6x6mm x2pcs (a) (b)
0T219S
[ o o o) |

o]
x2pcs

0T220

© © 03
([aaD)
© ©
)2 )
© © © ©
(D)
© © o

%0 %0 o) m— C)

x2pcs x2pcs

[]gpcs @ o (O]

x2pcs x2pcs

T225
- ; ‘ T ©

°©

© o
@ ©
o

o

xdpcs

x2pcs

x2pes © olml: Iy
o X2pcs
— O
“° | ol ©H
xdpcs @ o W ©

) ) e Eff {iE)
0T216S Motor Guard (Silver/OPTIMA) E=2—=H—R IVN\=IFTT4R) 1500
OT217S Shock Stay (Silver/OPTIMA) AYIRAT— (VIWIN=IFTT4) 1400
OT2185  Front Plate (Silver/OPTIMA) TOV L=k IVN=/FTT4R) 500
0T1219S Main Chassis (Silver/OPTIMA) A %Y= (VIIN=1FTT4R) 2500
01220 Radio Plate (OPTIMA) ANTU—FFTT4R) 1500
0T1221 Gear Set (OPTIMA) Frvh (FTT4) 900
01222 Diff Inner Parts Set (OPTIMA) T F=I\=Yyh(#TT4) 1100
01223 Diff Gasket (4pcs/OPTIMA) TIHRTYNGNATT4R) 300
01224 Diff Shaft (2pcs/OPTIMA) TII% T QNATTAR) 1000
01225 Gear Shaft Set (OPTIMA) Frov 7MY b (FTT4R) 1200

% FOR JAPANESE MARKET ONLY.

0T226
} Ladder Chain

oT227

[ I QT227 2900098 1T I ]

O e ©[f e

[c)
C@ @© x2pcs @ H M2.6x5x0.5mm X4pcs

0oT233

~a
@4 eo=

© 120cs @ xdpes

] ) x2pcs

Ol

© (I MM €@ x2pes
O | ©® xdpes
O (I [

OT235R

H] x2pcs @D x4pcs

o

o m—————T1 x2pcs @ xbpos 3) x6pes

e i )
0T226 Ladder Chain (OPTIMA) FI— (#FTT4<) 2400
01227 Belt (OPTIMA) NIV FT74) 800
01228 Swing Shaft (OPTIMA) ARG % T QNFTT4R) 800
01229 Front Wheel Shaft (2pcs/OPTIMA) TOYNRA= V¥ TMNATT4R) 700
01230 Rear Wheel Shaft (2pcs/OPTIMA) Y RA=IV v TRQANATT4R) 700
01231 Wheel Hub Set (2pcs/OPTIMA) R’ =IUNT Y MAIFTTAR) 700
01232 Servo Saver Shaft (OPTIMA) H—Rt—N\=% T (FTT4X) 1000
01233 Flange Shaft 3x54mm (2pcs/OPTIMA) 75>+ M3x54mm) QA /4 774%) 700
07234 Tie-Rod (OPTIMA) AAOYR (FTT43) 600
OT235R Front Shock (Red/OPTIMA) 7Ovbavg (LyR I3 TT74R) 3200
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JAVELIN Parts List

OT236R

X2pcs @ x4pes <3 x6pos

x2pcs x2pcs

@)
H SZ)pcs ©X4PCS H gpos ©X4PCS

(ONN [ ] O ([ [ ]
x2pcs x2pcs

O(mmme Oluwe (©)|mmoe

CAP M2x10mm x10pcs FH TP M2.0x8mm x8pcs ~ FH M2.6x8mm x8pcs

|||||||||||||||||||||||||||||||||||
@ \'mmmummw ® gpcs @ H I\‘A-z.ﬁx5x0.5mmx4pcs

FH M2.6x14mm x4pcs

0T242
o (O)|me

FH M3x45mm x4pcs FH M3x5mm x8pcs

O 6 (o) mmmm o () (jumm o

FH TP M3x12mm x16pcs FH TP M3x16mm x8pcs BH TP M3x8mm x4pcs
o

F BH M3x10mm x6pcs

Ol )

x2pcs
0T248

OI— O] il

x2pcs x2pcs
Y Eff (i)
OT236R Rear Shock (Red/OPTIMA) JYavy LR (7774 R) 3300
OT237R Front Shock Case (Red/OPTIMA) 7083975 =A (LR 177 74<) 1900
OT238R Rear Shock Case (Red/OPTIMA) DYy r—A Ly R 13774 ) 2000
07239 Front Shock Shaft (2pcs/OPTIMA) 70O/ 239 7Y TNNATT4R) 500
01240 Rear Shock Shaft (2pcs/OPTIMA) Y3y v 7 QNAT T4 R) 500
ons M2/2.6 Screw Set (OPTIMA) M2/26 27\ )1—tybh (#7714X) 1300
01242 M3 Screw Set (OPTIMA) M3RZYa—tybh (#7741 ) 600

QOT247 Flange Shaft 3x60mm (2pcs/OPTIMA) 75T+ 7 (3x60mm) QA/A 774 <) 700
0T248 Flange Shaft 3x26mm (2pcs/OPTIMA) T5I3% TR (3x26mm) QAT T4 <) 500
01249 Flange Shaft 3x30mm (2pcs/OPTIMA) - 75>+ 7k (3x30mm) A/A 774 ) 500

* FOR JAPANESE MARKET ONLY.
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0T253

@ x4pcs

Snap Pin 6mm x2

©)umm x2

Flat Head Screw (Hex/M3x10)

0TB246

® (]hmmmm x1pcs

Flange BH M3x10mm

/ © Gm x2pcs

Driver Stop Washer

Pivot Screw 2.6x8mm x2 ©) & o\
@h]mmmm @ H Bl Ll .i %
Pan Head Screw (M2.6x4)x2 ~ Washer M2.6x5x0.5 x4 i ;E!{ i %E ; §
p = 2
© (o © [ B
=R e ]
Bution Screw (HeM3x5)x2 ~ Cap Screw (M26x8)x12 1§55 | s o
- == : M= z
(©) (mmmm q s
) @ il
Button Screw (HexM3x10)xz  CaP Screw (M26x12) xt :
Flat Head Screw (Hex/IM2.6x6) X6~ Snap Pin 6mm x3

[b)

x2pcs

b gl
0T250 Wing Stay DAV RT— 750
01251 Aluminum Roll Bar 7IbE0—jb\— 1200
OT2520R  Wing (Orange/Javelin) TG (v N FL VD 600
0T253 Shock Gasket 12mm(4pcs) 23y ARTYE 12mm(EA) 300
OTB246 Driver Doll (OPTIMA) RIAN= N FT 74 ) 1200
OTB2470R  Body (Orange/Javelin) RTA (ALY TN Y) 4200
OTH244SC  55p Wheel 43mm (SatinChrome/2pcs/Optima) - SAR=7254=1ba3mm (#7>70-LAy+2NA7743) 1000
OTT243M  Pin Tire 43x86x40mm M (OPTIMA) £ 24 v 43x86x40mmM (A 774 <) 1300



JAVELIN Parts List

SC215 SC216 SC240
'k x8pcs

Pivot Ball 5.8xM2.6x11.5mm

O[[[[ﬂﬂﬂ]ﬂ x4pcs

Pivot Ball 5.8M3x12.5mm

x2pcs

x2pcs

@j x2pcs E H

Ball Nut 4.8xM2.6mm

x2pcs

1-S32608H

x10pcs x10pcs

© | () [pmem

FH M2.6x6mm

FH M2.6x8mm

FH M3x8mm

1-S33008H

x10pcs

FH M3x12mm

x10pcs

x10pcs

(©) | o

FH M3x15mm

x10pcs

(©)

FH M3x18mm

1-S13008H

1-S22608

H x5pcs

Cap Screw(M3x6/Flanged)

om
SS M3x3mm E2.5 Clip E5 Clip
1-N3024 1-W300805
x10pcs x5pcs
B Bﬂ H x5pcs o | x10pcs
Nut M3 Nylon Nut M3 Flanged Nylon Nut M4 Washer M3x8x0.5
e 21 )
1-532606H  Flat Head Screw (M2.6x6/10pcs) HIERA(M26x6)( NV ZX/10A) 300
1-532608H  Flat Head Screw (M2.6x8/10pcs) HIER(M26x8) (YT Z/10A) 300
1-533008H  Flat Head Screw(Hex/M3x8/10pcs) HZEZ(M3XS) (AT A/10A) 300
1-533012H  Flat Head Screw(Hex/M3x12/10pcs) YIEZAM3X12)(N\y 7 Z/10A) 300
R-Pin 6mm x10pcs R-Pin 4mm x10pcs x4pes 1-533015H  Flat Head Screw(Hex/M3x15/10pcs) HIEZM3X15)(N\Y T Z/10A) 300
1-S33018H  Flat Head Screw(Hex/M3x18/10pcs) HZEZM3X18)(A\YZZ/10A) 300
1-S13008H  Button Screw(Hex/M3x8/10pcs) RV EZ(M3X8) (NI X/10A) 300
96441B 1-513010H  Button Screw(Hex/M3x10/10pcs) B EZMBA0AYFR/T0A) 300
1-522608  Cap Screw(M2.6x8/5pcs) Fvw T EZ(M26x8/5A) 200
1-523006F  Cap Screw(M3x6/Flanged/5pcs) Fry TEAMX6/TZY II5A) 400
xpcs 1-S53003  Set Screw(M3x3/10pcs) Tk t‘:Z(M3x3/ 10A) 200
1-554004  Set Screw(M4x4/10pcs) vk EX(MAx4/10) 200
1-E025 E-Ring(E2.5/10pcs) EJ>%(E25/10A) 150
Sponge Tape 100x150 mm 1-€050  E-Ring(E5.0/10pcs) B4 (E5.0/10A) 150
1-N3024  Nut(M3x2.4/10pcs) Fwh (M3x24/10A) 200
* 2 ) 1-N3033N  Nut(M3x3.3) Nylon (Spcs) Fvbh (M3x3.3) F1 A (5A) 200
SC215 Slipper Plate (2pcs/Scorpion 2014) A IS=TL—r QAAT—-EFY 2014) 200 1-N4056FN - Nut(M4x5.6) Flanged Nylon (5pcs) FIHMASEH75>T FAOVEA) 200
5216 Slipper Pad (2pcs/Scorpion 2014) AyIS=18y RQARI—EFY2014) 150 1-W300805 Washer(M3x8x0.5/10pcs) 7% —(M3x8x0.5/10A) 200
SC240 5.8mmxM2.6 Pivot Ball (8pcs/Scorpion 2014) Ry bR—)b @A/AOD—EF> 2014) 300
SCQ41 5.8mmxM3 Pivot Ball (4pcs/Scorpion 2014)  E7Ry b R—)V GAJRAT—EF> 2014) 200
SC242 48mmxM2.6 Ball Nut (2pcs/Scorpion 2014) - R—JbFy + QA/AT—E4>2014) 250
SC246 Battery Strap (16X200mm) N7 =ARZv 7 (16X200mm) 600
SIL0T00  Silicone OIL #100(40cc) ZVAVAA IV #100 (40cc) 600
W0201 5.8 Steel Ball(10pcs) 58 AF—JUR—)LU 10A 700
36105 24GHz Antenna Pipe 24GHz 7T FINAT 250
92638 Snap Pin (10pcs) AFyTEV(10A) 200
92643 Snap Pin(4mm/10pcs) AFv7E(4mm/10PA) 200
964418 Sponge Tape(1x100x150) ARV T—T7(1x100x150) 300
96647 10x12mm Shim Set(0.1/0.2)4pcs 10x12mm ¥ stz 1M0.1/0.2) &4 A 300

* FOR JAPANESE MARKET ONLY.
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18I 21ERE

F/R '
Interchangeable for front & rear

R=IVTITNIVNRSATBIATTAR)
Ball Diff. ( for Belt Drive / OPTIMA)

Two required per car

A—RUYTL— L QpesiA TT4R)
Carbon Rear Plate L(2pcs/OPTIMA)

OTW103

RREZA(Y— A TT14R)
Stabilizer (OPTIMA)

OTW114 OTW115GM

—
AR —REA 1= (
Metal Servo Saver (OPTIMA)

OTW104GM
=

INCE—2—TL—bHYARFTT4R)
CNC Motor Plate (Gunmetal/OPTIMA)

! I X 2pcs

Carbon Front Side Plate (2pcs/OPTIMA)

OTW105

A—Rr7aY A RTL— b Qpes/Zd 774 <)

D
R

H—Rr 70y MRTL— b FT713)
Carbon Front Sus Plate (OPTIMA)

|

A—AR7aY b3V IRT—FTT4)
Carbon Front Shock Stay (OPTIMA)

OTW107

OTW108

Gty

T—YZh—Rr70O
YIVYRT—ATTAR)
Carbon Works Front Shock Stay (OPTIMA)

A=AV avIRT—FTT4)
Carbon Rear Shock Stay (OPTIMA)

OTW109

OTW110B

A=KV AAT L= FTT4)
Carbon Radio Plate (OPTIMA)

N—R70Y MR— 0754 774 )
Hard Front Support (7075/0OPTIMA)

[ o= €

IN=RAL D2 2— 0075/ TT 4 )
Hard Main Chassis (7075/0PTIMA)

% FOR JAPANESE MARKET ONLY.
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TIVEAARA S BYARIFTTAR)
Aluminum Mech Post (Gunmetal/OPTIMA)

OTW116GM

TIVETAY MNT AYARIFTTAR)
Aluminum Front Hub (Gunmetal/OPTIMA)

OTW117GM

TIWZUYNTFXUT (HYARIIFTTA)
Aluminum Rear Hub Carrier (Gunmetal/OPTIMA)

OTW118GM

TIVETAY M vIN—ERY AV ARFTTAR)

Al Front Upper Pivot (Gunmetal/OPTIMA)

OTW119GM

(<2

TIVEY—RITY N (AVARIFTTAR)
Aluminum Servo Mount (Gunmetal/OPTIMA)

Silver
S (2]
x2pcs

Black

Gold
H .C]
x2pcs
AV b3y ATV Ty MEFTTAR)
Front Shock Spring Set (OPTIMA)

oTw123 OoTW124
A
Kit std x2pcs Kit std
Gold
AN &
x2pcs

VY 3w IRTI T2y A TT4R)
Rear Shock Spring Set (OPTIMA)

Silver
x2pcs
Black

x2pcs

AZN—HIVRA VT T b QNFTT4R)
Universal Swing Shaft (2pcs/OPTIMA)

OTW101  Ball Diff (for Belt Drive / OPTIMA)
OTW102  Stabilizer (OPTIMA)

OTW103  Carbon Rear Plate L (OPTIMA)
OTW104GM CNC Motor Plate (Gunmetal/OPTIMA)
OTW105  Carbon Front Side Plate (2pcs/OPTIMA)
OTW106  Carbon Front Sus. Plate (OPTIMA)
OTW107  Carbon Front Shock Stay (OPTIMA)
OTW108  Carbon Works Front Shock Stay (OPTIMA)
OTW109  Carbon Rear Shock Stay (OPTIMA)
OTW110B  Carbon Radio Plate (OPTIMA)

OTW111  Hard Main Chassis (7075/OPTIMA)
OTW112  Hard Front Support (7075/0PTIMA)
OTW114  Metal Servo Saver (OPTIMA)

OTW115GM Aluminum Radio Post (Gunmetal/OPTIMA)
OTW116GM Aluminum Front Hub (Gunmetal/OPTIMA)
OTW117GM  Aluminum Rear Hub Carrier (Gunmetal/OPTIMA)
OTW118GM Al Front Upper Pivot (Gunmetal/OPTIMA)
OTW119GM  Aluminum Servo Mount (Gunmetal/OPTIMA)
OTW123  Front Shock Spring Set (S/M/H /2pcs/Optima)
OTW124  Rear Shock Spring Set (S/M/H /2pcs/Optima)
OTW125  Universal Swing Shaft (2pcs/Optima)

e Ml {iHF)
R=ILTTNIVNRSATBATTA) 4800
RAEFAH—(FTT4%) 2300
H=R)TTL—=M(ATT4R) 2100
NCE—2—TL—I (A A2/F7T7143) 3200
H=Rr 70V MARTL— QNATTA) 2500
A=K7V RATL—b FTT743) 1500
H—Rr70/MN3vIRT— (#TT14) 1200
T=9Ah=RY IOV NAYIAT—(#T743) 1800
H=RANY YAV IRT— (FT743) 2500
H=RVANTL—bFTT4T) 3800
IN=RAL V%= (7075/47T74%) 5500
N=R7aYMFR—} (7075/4774%) 2600
AR —REAN—=(FTT47) 4200
TIVEANRAN AV ARIFTT43) 5500
TIVETAYNT (AVARIFTT47) 5800
TFIVZUTNTF% T (HY A2V TT4%) 5500
TIE70/8 7y =ERY MY A4 TT43) 2200
TIWEH—RITV N (A AR TT4%) 2700
T0vb2992 77k SIMHNAT743) 1200
Y2927k (SIMHRAATT43) 1200
AZN=HIWAAL VT % T QNFTT4) 3800




JAVELIN Option Parts List

M [o [T IID
x2pcs

FRYT7Iv X Oy KF38mm

Titanium Adjust Rod 38mm

© (I

FAYTI v A MOy F50mm
Titanium Adjust Rod 50mm

[l Jo [T T

x2pcs

H Hard Type

A~—)VIT> K58mm R Red

5.8mm Ball End

HD R wiN—/\y K QA/AD—EA>2014)
HD Slipper Pad (2pcs/Scorpion 2014)

UM316C 16T
UM317C 17T
UM318C 18T
B UM319C 19T
© UM320C 20T

UM321C 21T
SS M3x3mm UM322C 22T

Steel Pinion Gear

UM316C / UM336

AF—IVEZAF T 1/48Ey F
Steel Pinion Gear 1/48 Pitch

UM323C
UM324C
UM325C
UM326
um327
UM328
UM329

Brushless Motor

MCN RN=F7 517/48P (7Y LAE—4—F)
MCN Spur Gear 51T/48P(for Brushless Motor)

R246-8584

for
Brushless
Motor

) Ay —4—71L210mm
Silicone Sensor Cable 210mm

Brushless
Motor

(MAX13.5Turn)

VRV 40SESC(TZY L ZAB/MAX1354—)
LE MANS 2405 Brushless Motor 13.5T

WU 2405 75 LAE—42— 155T4WDFR
LE MANS 240S Brushless Motor 15.5T

Brushed Motor

GXE—32— (20%—)
G2X Motor (20 Turn)

ORIONWP 75 E—4—FESC45AST5%

OTT243S (Soft)

HT74<)

Pin Tire 43x86x40mm S (OPTIMA)

OTH244BK /W

BK Black
W White

SAR—T RA—)UBmm QAN A TT 4 <)
5 Spoke Wheel 43mm (2pcs/OPTIMA)

ORION WP BURUSHED ESC 45A S-plug

92413
92416
LA43H
LA43R
SCW021
UM316C
UM317C
UM318C
UM319C
UM320C
UM321C
UM322C
UM323C
UM324C
UM325C
UM326
UM327
UM328
UM329
UM330
UM331
UM332
UM333
UM334
UM335
UM336
0TW126
R246-8584
37032
37051
70703
822435
QTT2435
OTH244BK
OTH244W

Titanium Adjust Rod 38mm
Titanium Adjust Rod 50mm

Ball End(5.8mm/Hard/12pcs)

5.8mm Ball End(Red / 12pcs)

HD Slipper Pad (2pcs/Scorpion 2014)
Steel Pinion Gear(16T)1/48 Pitch
Steel Pinion Gear(17T)1/48 Pitch
Steel Pinion Gear(18T)1/48 Pitch
Steel Pinion Gear(19T)1/48 Pitch
Steel Pinion Gear(20T)1/48 Pitch
Steel Pinion Gear(21T)1/48 Pitch
Steel Pinion Gear(22T)1/48 Pitch
Steel Pinion Gear(23T)1/48 Pitch
Steel Pinion Gear(24T)1/48 Pitch
Steel Pinion Gear(25T)1/48 Pitch
Steel Pinion Gear(26T)1/48 Pitch
Steel Pinion Gear(27T)1/48 Pitch

Steel Pinion Gear(28T)1/48 Pitch

Steel Pinion Gear(29T)1/48 Pitch

Steel Pinion Gear(30T)1/48 Pitch

Steel Pinion Gear(317)1/48 Pitch

Steel Pinion Gear(32T)1/48 Pitch

Steel Pinion Gear(33T)1/48 Pitch

Steel Pinion Gear(34T)1/48 Pitch

Steel Pinion Gear(35T)1/48 Pitch

Steel Pinion Gear(36T)1/48 Pitch

MCN Spur Gear 51T/48P(for Brushless Motor)
Silicone Sensor Cable 210mm

LE MANS 2405 Brushless Motor 15.5T

LE MANS 240S ESC (for Brushless/MAX13.5Turn)
G2X Motor (20 Turn)

ORION WP BURUSHED ESC 45A S-plug
Pin Tire 43x86x40mm S (OPTIMA)

5sp Wheel 43mm (Black/2pcs/Optima)
5sp Wheel 43mm (White/2pcs/Optima)

e 21 )
FAT7Iv AR 38mm 600
FRAYTIv A E 50mm 700
A—IVIYVRE8mMm/N—R/12A) 600
A=IVIVR580(LYR12A) 300
HD AwiN=/\y F QA/AD—EZF>2014) 600
AF—=IVEZAVF(16T)1/48E v F 600
RF=IVEZAYFATINABE Y F 600
AF=IVEZFVFY(18M/48Ey F 600
AF=IVEZFVF(19M/48E Y F 600
AF—IVEZFVF¥(0T)1/48E F 600
AF—=IVEZFVFR TN/ F 600
AF—=IVEZAVFr2M)1/48EwF 600
AF=IVEZA Y FNN/A8E Y F 600
AF—=IVEZF V£ (24T)1/48Ey F 600
AF—=IVEZFVF(25M)/48E Y F 600
AF—IVEZF V¥ (26T)1/48Ey F 600
AF—=IVEZFVFY QN8 F 600
AF—=IVEZAVF8T)1/48E v F 600
RF=IVEZA Y FQIM/48E Y F 600
AF—=IVEZFVFYE0T)1/48E Y F 600
AF—=IVEZFVEYRITM8E Y F 600
AF—IVEZFVFYEMN/M48E Y F 600
AF—IVEZFVFEIT/M48E Y F 600
AF—=IVEZA Y FYR4T) /488w F 600
RF—=IVEZA Y FYE)1/4A8E Y F 600
AF—=IVEZF V£ 36T)1/48Ey F 600
MCN Z\=F77 51T/48P (7 7Y L AE—%—F) 1000
AV —4—71b 210mm 500
IV 2405 75 L AE—%—155T4WDF 10000
VR 40SESC(TZY L AB/MAX1354—>) 6800
GXE—%2— (204—) 1800
ORIONWP 753 E—42—FBESC45AS7Z4 4000
24 Y 43x86x40mm S (7 74<) 1300
SAR=TRA=IB3mm (779 72NFTT4%) 700
SAR=T KA —=)ba3mm (K74 MINATT43) 700

% FOR JAPANESE MARKET ONLY.
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FAT201/S

FAT201 Hard
FAT201S Soft

® x2pcs
70 AN 2pcs(F— bRY)
Front Tire/2pcs (Dirt Hog)
FAT202S /| SS
FAT202S  Soft
FAT202SS Super Soft @
® x2pcs

VY24V Qpcs/A > F—1)

Rear Tire (2pcs/with Inner)

FAH203BK FAH204BK

70> MRA—=IVWT 5w 7 2pcs (8— b RY)
FrontWheel/Black/2pcs (Dirt Hog)

VY RA—=IWTZ w72 2pcs (B — biRY)
Rear Wheel/Black/2pcs (Dirt Hog)

FAT201 Front Tire/2pcs(Dirt Hog) 78 24 Y2247 FDitHog) 600
FAT201S  Front Tire/Soft/2pcs(Dirt Hog} AV 824 Y (VT M2A224 2 FDitHog) 900
FAT202S  Rear Tire/Soft/2Pcs (Dirt Hod DYRAYI TN 224V F 900
FAT202SS  Rear Tire/ Super Soft/ 2pcs/ 22 inch VY RATIA—=IN—Y T NN 224 7F 2000

FAH203BK  Front Wheel(2pcs/2.2inchBlackiDirt Hog) 70> f ik —JUQA/224 7377 7/DitHog) 600
FAH204BK Rear Wheel(2pcs/2.2inch/Black/Dirt Hog) U774 —IUQAS224 VF/7799/DitHog) ~ 600

% FOR JAPANESE MARKET ONLY.
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/YTAL—YAVRTAHETTAR)
Non-Decoration Body(OPTIMA)

OTB247GR/Y /W

Pivot Screw 2.6x8mm x2 ©) © o\
m”“"”“"”" ©H Gi S5 o ‘i 3
Pan Head Screw (M2.6x4)x2 ~ Washer M2.6x5x0.5 x4 %!H %E : §
o
© (jm O [Jom &
g ¢ ek ] d
Buton Sorew (HedMaxs)x2 O Srew M2OGIZ igg |y oy
i ] i z

|

© o :

Button Screw (Hex/M3x10) x2

(©

Flat Head Screw (Hex/M2.6x6) x6

Cap Screw (M2.6x12) x1

=L,

Snap Pin 6mm x3

P il

OT252GR /Y I W GR  Peppermint Green
Y Yellow
W White
© ©
OTB245 Non-Decoration Body (OPTIMA) /7A=Y 3aVRTA (FTT4R) 3200
OTB247GR  Body (Paper mint Green/Javelin) RTA RN=ZN )= [D%N1)) 4200
OTB247Y  Body (Yellow/Javelin) RTA A IE—4NYY) 4200
OTB247W  Body (White/Javelin) RFq (RTA MNIPAYY) 400
OT252GR  Wing (Paper mint Green/Javelin) TAVG (Fe NIV NI MU= 600
0T252Y  Wing (Yellow/Javelin) IAVG ATA—IwAN1)Y) 600
OT252W  Wing (White/Javelin) IAVG (TN RTA b 600
018FSAEFTTE
OTB247BK  Body (Black/Javelin) RTA(TZ99[74N)Y) 4200
OTB247R  Body (Red/Javelin) R4 (LY BOvA1)Y) 4200
OT252BK  Wing (Black/Javelin) AV I(TZ9 9%\ ) 600
0T252BK  Wing (Red/Javelin) DEANELUY) 600



7573 l/ ® z-’r}l/ CHEMIC L ° OIL % FOR JAPANESE MARKET O

IN—=VY & AR Y 7E fiff =YY% AR Y 7E fiff
Part Names Description (Fe3k) Part Names Description (Fe3k)

IR APIER) FIOVEKRT ) R HG Y31 kT UZR DERSAN: 2P
96162 Ring Gear Grease (3g) Teflon special grease. 400 96508 | 4G Joint Grease Grease for joint part. 800
FrOERZ RS BB/ -V OTHDICHER ERENLS
Reduces wearing of gear Use inio metaljoint parts. Reduces the wear
Oy 7%~ (FEE /M0cc) | EXDEHBEIEA SPR7UVTYEXyYR RNF7YVTRAACI
96178B| | octite (Medium Strength/10cc)| Stops loosing screw 1200 96625 Special Bearing Liquid Bearing Oil 1000
RIDEHEDICENZFKIE RT7Y Y TRROUERZ B
Protects from loosing screw Retrieves potentiality of Bearing.
7 U . ‘/7I'*f }ll SILICONE OIL % FOR JAPANESE MARKET ONLY.
IACVE4 SEN JACE4 SN IACNE RS  [kEf
Part Names Description | (i) Part Names Description | (k) Part Names Description | (fi1k)
SIL | ¥ dy 71 )L#100 (40cc) SIL | ' O )L#900 (40cc) SIL | &Y aV71)L#200000 (40cc)
0100/ Silicone Qil #100 (40cc) 0900/ Silicone Qil #900 (40cc) 200000| Silicone Qil #200000 (40cc)
SIL | ¥ a7 )L#150 (40cc) SIL | &Y aVA A JL#1000 (40cc) SIL | &Y aV7)L#300000 (40cc)
0150] Silicone Qil #150 (40cc) £600 1000| Silicone QOil #1000 (40cc) 300000| Silicone Oil #300000 (40cc)| | 7 FH £1300
SIL | ' J> 7 JL#200 (40cc) SIL | ¥V 3V )L#1100 (40cc) SIL | ¥ V7 )L#500000 (40cc) | | for diffs.
0200] Silicone Qil #200 (40cc) 1100| Silicone Qil #1100 (40cc) 500000| Silicone Oil #500000 (40cc)
SIL | ¥ d> 7 )L#250 (40cc) SIL | YU aVA)L#1200 (40cc) SIL | ¥ 2YA4JL#1000000 (20cc)
0250| Silicone Qil #250 (40cc) 1200 Silicone Oil #1200 (40cc) 1000000| Silicone Qil #1000000 (20cc)
SIL | ¥V a> 7 JL#300 (80cc) SIL | ¥V J>7)L#1300 (40cc)
0300-8| Silicone Qil #300 (80cc) 1300| Silicone Oil #1300 (40cc)
SIL | > 2> )L#350 (80cc) SIL | &Y aVA A JL#2000 (40cc)
0350-8| Silicone Oil #350 (80cc) 2000/ Silicone QOil #2000 (40cc) £600
SIL | >V > 71 )L#400 (80cc) SIL | ¥V 3v7)L#3000 (40cc)
0400-8| Silicone Oil #400 (80cc) 3000| Silicone QOil #3000 (40cc)
SIL | 3V 2> )L#450 (80cc) SIL | U 3> A JL#4000 (40cc)
0450-8( Silicone Oil #450 (80cc) 5> )¢—H 4000| Silicone Oil #4000 (40cc)
SIL | >V 7-)L#500 (80cc) | | for shocks. SIL | YU aVAAJL#5000 (40cc)
0500-8| Silicone Oil #500 (80cc) 5000| Silicone Qil #5000 (40cc)
SIL | > avAL#550 (80cc) SIL | YU aVAA)L#6000 (40cc) | | 77 H
0550-8| Silicone Oil #550 (80cc) 51100 6000 | Silicone Oil #6000 (40cc) for diffs.
SIL | 2> )L#600 (80cc) SIL | &Y aVA A JL#7000 (40cc)
0600-8| Silicone Oil #600 (80cc) 7000| Silicone Oil #7000 (40cc)
SIL | Yy 7-)L#650 (80cc) SIL | &Y 37 )L#10000 (40cc)
0650-8| Silicone Oil #650 (80cc) 10000| Silicone Oil #10000 (40cc)
SIL | Y 2> )L#700 (80cc) SIL | &Y 27 )L#20000 (40cc)
0700-8| Silicone Oil #700 (80cc) 20000| Silicone Oil #20000 (40cc)
SIL | =Y YA )L#750 (80cc) SIL | ¥ a7 )L#30000 (40cc)
0750-8| Silicone Qil #750 (80cc) 30000| Silicone Qil #30000 (40cc)
SIL | > 2> )L#800 (80cc) SIL | ¥ 3> )L#40000 (40cc)
0800-8| Silicone Oil #800 (80cc) 40000| Silicone Oil #40000 (40cc)
SIL | >V a>7-1)L#850 (80cc) SIL | &Y av7 - )L#50000 (40cc) £600
0850-8| Silicone Oil #850 (80cc) 50000| Silicone Oil #50000 (40cc)
SIL | &Y 27 )L#60000 (40cc)
60000| Silicone Oil #60000 (40cc)
SIL | ¥ V7 )L#80000 (40cc)
80000| Silicone Qil #80000 (40cc)
SIL | Y v 74 JL#100000 (40cc)
100000 Silicone Oil #100000 (40cc)

I l/ 7 I\ IJ “J 7 ELECTRIC % FOR JAPANESE MARKET ONLY.

UACAVE AR VACAVE AR Y iE fiff
Part Names Description (Fetk)

R

Part Names Description (Fik)

R246- | Yy ALINT—2200 7.2V N-MH Ny 7!) - 2000 R246- | Yy AL/IXT— 3600HV 7.2V Ni-MH /Uy 71— 4500
8451B | MUSCLE POWER 2200 Ni-MH Battery 8454 | MUSCLE POWER 3600HV Ni-MH Battery

R246- | ¥y AL/{T—30007.2V Ni-MH /Uy 71— 2800 R246- | CO0BACF¥—Y 7= 4896V10A A=Ay b 2800
8452B | MUSCLE POWER 3000 Ni-MH Battery 8402B | C-02B AC CHARGER 4.8-9.6 1A AutoCut-Off

R246- | ¥y ALI{T—36007.2V Ni-MH /Ly 71— 3400

8453B | MUSCLE POWER 3600 Ni-MH Battery
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% wﬂi’v OTH ERS % FOR JAPANESE MARKET ONLY.

=Y % SN e E i =YY% SN Y E i
Part Names Description (F23kR) Part Names Description (F23k)
80823 [BigK20 EY hYvk T5v7 4000 96161 YT VI UIAN NV ZARATTA b 480
BK | Big K 2.0 Pit Mat Black (61x122cm) Setting Weight Weights for balance adjustment
80823 |BigK20Ew hYvy k Ly R 4000
R Big K 2.0 Pit Mat Red (61x122cm)
AKA 7 7 tH1)— AKA ACCESSORY % FOR JAPANESE MARKET ONLY.

ACE NFS e 7E A o ACP FS K 7E A

Part Names Description (Fe3k) . Part Names Description (F23k)

AKA 54 11XV F(2/2.5/3/3.5/4/4.5mm) AKA R—=ZR—=)LF v v 7 (BK)

AKA4007) A A" MULTI-TIP TIRE PUNCH 1200 | |AKASB102 AKA Baseball Cap (Black) 3800
AKA98101| AKA T >+ (L) AKADTIAD TS0 Y| 5 akagazot| AKA AR —FH—IL(L) AUIFNRAFYA= | g0
L AKA Short Sleeve Black Shirt (L) | T-Shirt With AKA Logo AKA Sponsor Decal Sheet (Large)| Original Sticker
AKA98101| AKA T 2+ Y (M) AKAOIAD TS0 | 5500 KAgaaoel AKA RACER Ry g Ry 7 (YLFHy I M) 8800
M | AKA Short Sleeve Black Shirt (M) | T-Shirt With AKA Logo AKA RACER BACKPACK W/CINCH SACK
AKA98101| AKA T 3 Y (SM) AKADOTIAD TS0 Y| on kagaaos| AKA YTy 5 M (%9 343x610mm) 900
S | AKA Short Sleeve Black Shirt (SM) | T-Shirt With AKA Logo AKA MEDIUM CINCH SACK
AKA98101| AKA T =+ (XL) AKAOTIAD T 0| 00 akaggaod| AKA YTy L (% 508x762mm) 1000
XL | AKA Short Sleeve Black Shirt (XL)| T-Shirt With AKA Logo AKA LARGE CINCH SACK
AKA98101| AKA T &+ v (XXL) AKARIAD TS0 | o0
XXL | AKA Short Sleeve Black Shirt (XXL)| T-Shirt With AKA Logo

7/ \0 I/)l/ APPAREL % FOR JAPANESE MARKET ONLY.
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Part Names Description (Feik)

Part Names Description (Fe3k)
KYOSHO 714 Y RTL—=Hh—20(XL 4 X

KYOSHOK 7z—R 20T ¥V (k71 K /XL)

88001XL| KYOSHO K Fade 2.0 T-Shirt (White/XL) 2000 | [88005XL | Ky OSHO Windbreaker 2.0 (XL-Size; 9800
B8002L | (YOSHO K Fade 2.0 T-8hit (Redl) 2000 | |a8006L. SO ey kot 20 (L6 18000
88002M| KYBEHO K Fade 2.0 T-anit (HedM) 2000 | lga006M 1V omy sackot 20 (4-5126) 18000
880025 | KYOBHO K Fade 2.0 T-4n (2adiS 2000 | 1680065 ||V emey Jacket 2.0 (5.5176) 18000
280021 KYBERO K Fade 2.0 T-onirt (RedhL) 2000 | Jes00sKL VOO ket 20 (XL-60) 18000

KYOSHOK 7 ==K 20T S+ 9 (7597 JL) No—7—K72—F 20(L v K /L)
88003L | KYOSHO K Fade 2.0 T-Shirt (BlackiL) 2000 88007L | kfage 2.0 Sweat Non-hood Red Large 4800

KYOSHOK 71— 20T ¥+ (759% /M) No—F=KZ7z—R 20(Ly K /M)

88003M| KYOSHO K Fade 2.0 T-Shirt (Black/M) 2000 | |88007M |tz 2.0 Sweat Non-hood Red Medium 4800
980035, KVOSHO K Fade 20 T-Shir (BackiS) 2000 | |BBO07S |42 5.0 Swoat Non-hood Abd Sl 4800
88003XL %%?285 ZIF;Je ZZOOTTjghljrt(?BaI;ci/;(le) 2000 | [88007XL ifadeZJ SvazatIhi)E-ﬁbggbRZdRX/)lf;r)ge 4800
B8004L | ¢ Fade 2.0 Sweat ikiood Fed Large 5000 | |“"50%| Kyoamo b Cop (iach) " 2200
B8004M) { FAo 2.0 Swoat Witigod e Hedum 5600 | | “YR% | Ky oshe aD Gap fec) 2200
980045, { Fate 2.0 Sweat Wikiood Aed Small 5000 | | “GK"| Kyoche Beaios (Siach 2000
ot 53 et o | (O o ST 0
o SR L oo | [ e g e s
s Q2 T e son| [P 5500 g e Cnl L) o
e ke e

‘y _)l/ TOOL % FOR JAPANESE MARKET ONLY.

ACE RAE K FE A ACEP RA e FE A

Part Names Description €%79) Part Names Description €%79)
o1
o111 O e Gk e
36112 | KRF Hex Wirench Drvor 2.0 1000 | 13621 | 55 g peamer 1800
36113 | KRF Hox Wirench Drver 2.omm 1000 | | 36261 | ki oo P oy Soans S 500
36117 | KAF Bow Driversmm 1000 | | 36262 | (ST bt oty eaas Guve 500
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